



产品质量证明书

INSPECTION CERTIFICATE



炉号 HEATNO.	批号 LOTNO.	钢板号 PLATE NO.	规格 (MM) DIMENSION	数量 QTY	重量 WEIGHT kg	分析 区域 AA	化学成分 CHEMICAL ANALYSIS %																B OA01	B OA02	B OA03	B OA04	B OB01	A OC01	A OC012	A OC013	A OC02								
							C	Si	Mn	P	S	CEV	Cr	Mo	V	Ni	Cu	Nb	Ti	屈服 强度	抗 拉 强度	断后 伸 长 率	屈 强 比	弯 曲 试 验	冲击 单 值 A	冲击 单 值 B	冲击 单 值 C	冲击 均 值 Ave											
							-3 ×10	-3 ×10	-3 ×10	-4 ×10	-4 ×10	-2 ×10	-3 ×10	-4 ×10	-3 ×10	-4 ×10	-4 ×10	-3 ×10	-4 ×10	-4 ×10	MPa Rp0.2	MPa Rm	% B5		d=3a 180°	J	J	J	J										
24111333A 24111333A	2472923 2472923	24G4074001 24G4074002	8x2000x12000 8x2000x12000	1 1	1,507 1,507	L L	141 141	141 141	827 827	190 190	85 85	29 29	57 57	40 40	2 2	210 210	8 8	20 20	20 20	286 286	438 438	27.5 27.5	0.65 0.65	OK OK	68 68	83 83	91 91	81 81											
合计 (TOTAL):				2	3,014																																		

	本产品已按照标准要求进行制造和检验，其结果符合要求，特此证明。 WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION	冶金技术处处长 DIRECTOR OF METALLURGICAL DEPARTMENT 殷新刚
--	---	--